
PART DESCRIPTION PART NUMBER USED IN 

Allen Wrench (Hex Key) 65697 2404H 

Baffle Mount Screw 10 - 32 x 1 Rl 21754 PR15C, 123A, PR300, 4612A, B212-C, L300-A 

Baffle Mount Screw 10-32 X 5/8 21856 E145-8, E145-16, M46-8, M46-16, 

Baffle Mount Screw 10-32 x 1 Fil 21754 4380-B, 4311B, 4311BWX, 4623, 4625, 4627, 
4690, 4695, L150A, 4312 

Baffle Mount/Speaker Wood Screw 
L100T, L80T, 

33841 Performance Series, 4408, 4410, 4412, 46120K, 
L60T 

Baffle Mount/Speaker Wood Screw 62905 JBL62, JBL82, JBL630, JBL830, JBL940 

Baffle Mount Screw 20 x 1 21857 2301, 2340 

Binding Post - 5 - Way, Black 62755 250Ti, 240Ti, 120Ti, 18Ti, B460 

Binding Post - 5 - Way, Red 62746 250Ti, 240Ti, 120Ti, 18Ti, B460 

Binding Post - Black 63636 J216, J220, J320,J325, J350, 8216 

Binding Post - Large - Black 33751 Pro Models 

Binding Post - Large - Red 33750 Pro Models 

Binding Post - Red 63635 J216, J220, J320, J325, J350, 8216 

Binding Post - Small - Black 10244 Hi fi Models 

Binding Post - Small - Red 10243 Hi fi Models 

Binding Posts, Dual 68172 2225H/J 

Bolt-HH 1/4-20 x 7/8" 35308 2355, 2350, 2345, 375AB, 375EX, 4350B, 4355, 
2344, 4691, 2370, 4691B, 4660, MA25, 2440, 
2480, 2482, 2441, 376, 2445J, 2485J 

Cable Assembly - Black (Lead wire) 39118 LE175, LE85, 375, 2410, 2470, 375AB, 
2425, 2445, 2482, 2475J 

Cable Assembly - Red (Lead wire) 39119 LE175, LE85, 375, 2410, 2470, 375AB, 2425, 
2445, 2482, 2475J 

Corner Protector 59459 4727A, 4790A, 4612, 4691, 4628, 4695, 4623, 
4625, 4780, 4680A, 4723, 4725, 4727, 4790, 4795 

Comer Cap 68219 Performance-Series 

Cover Screw - Dome Tweeter 55302 066 

Cover Screw - Dome Tweeter 57696 033 

JBL International Page 28 
May 1988 

MISCELLANEOUS PARTS REFERENCE CHART  



JBL International Page 29 
May 1988 

MISCELLANEOUS PARTS REFERENCE CHART 

PART DESCRIPTION PART NUMBER USED IN 
Cover Screw - Dome Tweeter 59821 0 4 4 

Cover Screw - Dome Tweeter 62905 044T i 

Cover Screw - Compression Driver 52601 LE175, LE85, 2410, 2420, 2470, 2461, 2421A, 
2421B 

Cover Screw - Compression Driver 52602 375, 2440, 2480, 2482, 375AB, 375EX, 376, 
2441, 376 

Damping Pad - Cover Assembly 60397 LE85, 2470 

Damping Pad - Cover Assembly 60398 375, 2482, 375AB 

Diaphragm Screw 32164 LE175, LE85, 375, 2440, 2410, 2420, 
2480, 2470, 2482, 375AB, 2461, 375EX, 2441, 
2425H, 2475J, 2425J, 376, 2421 A, 2421B, 2555J, 
2485J, 2415 

Dowel Pin - Grille Peg 59266 C4430, C82, C103, C123, C133, C96, C4344, 
C4401, C15, C4435, CB460, C86, CB380, C216, 
C220, C320, C325, C350, C4660, C8216, 
C4301BWX, C4313BWX, C4315BWX 

Dowel Pin - Grille Peg 59266 C4504WX, C4504, C4503A, C4506, C4506-3, 
C4510, C4509WX, C4513WX, C902, C99VX, 
C4509BWX, C4510BWX, C4503B-3, 
C4506B&BWX, C4504B, C4504BWX, 
C4513BWX, C40, C19, C220, C300, C150, 
C150A, C4345, C4355 

Dowel Pin - Grille Peg 65394-01 All TLX models 

Dowel Pin - GrillePeg 65394-02 All TLX models 

External Lock Washer #6 (Star) 10049 E145-8&16, E151-8, E120-8&16, 2203H, 2202H, 
2202J, E155-8, 2240G, 2240H, 2245H, 2425, 2445, 
2475J, LE10H&H-1, MHO, MI12, MI12-1, MI15.375, 
2110, 2410, 2470, 2482, 375AB, E110-8&16, 
M12-8, M12-16, 2122H, 2121H, 128H, 2213H, 
E140-8&16, E130-8&16, E130-4 

External Lock Washer #8 Cad (Star) 10048 4345, 4355, 3155, 4435, 4430, 3134, 3135, 
4344, 3109 

Foam Plug 60925 LE14H, E145-8&16,136H, 2231H, LE15H, 2235H, 
2234H, 121H, 2203H, E140-8&16, 2205J, 
2225H&J, E120-8&16, 2202H, 2202J, D130H, 
E130-4-8&16, 2220H&J, 2205H, E151-8, 2245H, 
M22-8, M32-4&8, M42-8, M46-8, E155-8, M22-16, 
2240H, LE14H-1 -

Gasket, Vinyl 20253 12 and 14* 

Gasket, Vinyl 21769 8 ' 



JBL International Page 30 
May 1988 

MISCELLANEOUS PARTS REFERENCE CHART  

PART DESCRIPTION PART NUMBER USED IN 

Gasket, Vinyl 21770 10" 

Gasket, Vinyl 21771 3" 

Gasket, Vinyl 34499 15" 

Gasket, Vinyl 51273 18" 

Grille Retainer - 62130 C46, C56, C4411L, C4411R 

Grille Retainer 65840 240Ti, 250Ti, J216A, J220A, J320A, J325A, 
J350A, 120Ti, 18Ti 

Grille Retainer 66815 L20T, L60T, L80T, L100T 

Grip Fastener 59452 C4602, C4780A, C4680, C4695, C4612, C4691, 
C4628, C4620CVR, C4620CVR, C4602CVR, 
C4680CVR, C4612CVR, C4295CVR, C4702, 
C4702A, C4780, C4723, C4725, C4727, C4790, 
C4795, C4695, C4727A, C4790A, C4680A 

Handle 68638 Performance-Series 

Hook Fastener(Lenses) 48949 C91, 2308, 2325, G4345, G200-Cloth, 
G88-Cloth 

Inner Horn, Acrylic 52554 077, 077H 

Inner Horn, Black 47523 2405, 2405H 

Inner Horn, Polished Silver Bullet 21732-0086 075, 2402, 075R, 2402H, 075H, 2402H-05 

Knob - Network - Black 10293 LX5, LX11, 3110A, 3115A, 3120A 

Knob - Network - Black 10330 N2400, N7000, N8000 

Knob - Network - Black 52192 3107, N333, 3114A-1, 3133A, 3143, 3103, N212, 
N40, N50, N96, N112, N150A, 3155, N905VX, 
3134, 3135, N133, N112-1, N150A-B 

Knob - Network - Black 53027 N15.N16, N19, N220, LX300 

Knob - Network - Black 55630 N4628, N4691, N4612, N4620B, N4623B 

Knob - Network - Finished Gray 47179 3110,3115,3120 

Knob - Network - Gray 47075 3105,3106 

Knob - Network 52908 3111,3112,3112B, 3112C, 3109 

Knob 62572 4401 

L-Pad - Potentiometer 8 ohm/10 W 10285 Various Models/Low Power 



JBL International Page 31 
May 1988 

MISCELLANEOUS PARTS REFERENCE CHART 

PART DESCRIPTION PART NUMBER USED IN 
L-Pad - Potentiometer 8 ohm/30 W 58450 Various Models/Medium Power 

L-Pad - Potentiometer 16 ohm/100 W 51594 Various Models/High Power 

Logo 68606 Performance Series 

Logo Medallion, Silver oh Black 57810 G15, G46, G56, G82, G86, G96, G100-Cloth, 
G103, G112, G123,G133,G88-Cloth, 
G200-Cloth,GJ216,GJ216A, GJ320, GJ320A, 
GJ220, GJ220A, GH325, GJ325A, GJ350, 
GJ350A, G380, GB350, G18Ti, G120Ti, G240Ti, 
G4660 

Logo Plate, White on orange 56321 Cabaret Series 

Logo Retainer 52100 Cabaret Series 

Logo Screw 6/32 X 5/8 63059-1 A212-C, 4313BWX, L112, 4411 

Logo W/Stud 32411 G19, G40, G50, G150, G212, G220, G222, G300, 
M1-631 

Mounting Clamp, Painted 60958-01 MA15, 4530, 4520, 4331B, 4333, 4345, 4355, 4435, 
4430, 4344, B460, B380 

Mounting Range 51781 075, 2405, 077, 2402, 2402H, 075H, 2405H, 077H, 
2402H-05 

Network Cover (Plastic Board) 64462 NMI631/NMI632 (Use Silicone Base Adhesve) 

Nylon Insulator Washer - Frame Assembly 21799 D208.2110, LE5H, 2105H, LE25 

Nylonl nsulator Washer -#6-Black 10871 LX5, N2400, N7000, LX11, LE175, LE85, 375, 075, 
3125, 2410, 2470, 2482, 3110, 3120, 3105, 3115, 
375AB, N8000, 3106, 3110A, 3115A, 3120A 

Outer Horn 62361 2404H, 2404H-1 

Pigtail-Waxed 24038/52354 116A, 117H, 108H, 2118H, 2118J, 115H, 115H-1, 
119H 

Rear Gasket -18" 51273 18"-4695, 4795, 4345, B460, C4RK151, 
C8RE151, C8RE155, C8RK151, 4695B 

Rear Gasket- White Cork 51179 15" E145-8 & 16 

Retainer Screen Gasket 60752 0 4 4 

Retainer Screen Gasket 62664 044-1, 044TI-1, 044TI, 034 

Screen - Black 62711 044-1, 044TI, 044TI-1 

Screen - Pot Assembly 34051 375, 2482, 375AB, 375EX 

Screen - Sleeve Assembly 21399 LEI 75 



JBL International Page 32 
May 1988 

MISCELLANEOUS PARTS REFERENCE CHART  

PART DESCRIPTION PART NUMBER USED IN 
Screen 60424 034, 044 

Screw 8 - 3 2 x 1 - 1 / 4 Phillips Head Black 52014 075, 2405, 077, 2402, 2404H 

Solder Lug #6 21910 D208, 2110,112H, 2108H, 2118H&J, 
2121H, 2122H, 2115, 2215H&J, 2205H&J 
2202H&J, 2203H, 2220H&J, 2225H&J, 2231H, 
2234H, 2240H, 2235H, LE10H.LE10H-1, LE111H, 
2245H, LE14H, LE15H, 136H, ALL MI-SERIES 
ALL E - SERIES 

Solder Lug 21765 LE20, LE20-1, All UHF 

T-nut - 1/4-20 X 9/16 210904 C44, MA15, 2345, 2350, 2340, 4550, 2301, 2395, 
MA25, HL87, 123A, 2901 A, 4627A, 4435, 2370, 
2380, 2385, 4540, 460, 380, 4691, 4344, 4345, 
4355 , 4430 , 4520, 4515 , 2386, 46120K, 4560, 
4660, 2366H 

T-nut - 10-32 x 33/64 21955 2397, 2395, PR15C, 123A, 4518, 4507, 4312 

Terminal Board 52348 125A.116A, 117H, 118H.127H 

Terminal Board 53225 LE5-1, LE5-11, LE5-6, LE5-10, LE5-9, LE5-12, 
104H 

Terminal Cup 66414 4312A, 4406, 4408, 4410, 4412 

Twist Terminal - Binding Post - Black 56130 212E, L100, L19, L50, R502, 702, L110-A, L150A, 
L112, R82, R123, L56, L15, L46, L86, L112 

Twist Terminal - Binding Post - Red 56131 212E, L100, L19, L50, R502, 702, L110-A, L150A, 
L112, R82, R123, L56, L15, L46, L86, L112 




